


2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8  
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t / C A / S t o c k t o n / 8 5 8 1 A 0 0 / D e l i v e r a b l e s / C o v T O C  

 
 
 
 

City of Stockton 

 
CAPITAL IMPROVEMENT AND ENERGY MANAGEMENT PLAN  

 

August 2011 
 
 

 
 
 
 
 
 
 
 
 
 

 
 
 



 

August 2011 i 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/CovTOC (A) 

CITY OF STOCKTON 
 

CAPITAL IMPROVEMENT AND ENERGY MANAGEMENT PLAN 
 

TABLE OF CONTENTS 
 
 Page No. 

EXECUTIVE SUMMARY ................................................................................................ ES-1 
[...]
Figure 8.8  Tertiary Plant Existing Levee Improvements Detail .................................. 8-15 
Figure 8.9  Tertiary Plant Low Flood Wall Detail ......................................................... 8-16 
Figure 9.1  Monthly Electrical Energy Consumption by Source .................................... 9-4 
Figure 9.2  Annual PG&E Electrical Costs .................................................................... 9-4 
Figure 9.3  Annual Natural Gas Energy Consumption .................................................. 9-5 
Figure 9.4  Annual Natural Gas Costs by Source ......................................................... 9-5 
Figure 9.5  Percentage of Annual Electrical Energy by Source .................................... 9-6 



August 2011 xi 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/CovTOC 

Figure 9.6  Percentage of Electrical Energy Consumption by Function ........................ 9-6 
Figure 10.1  3-D Rendering of a 10,000-gallon FOG Receiving Station ....................... 10-2 
Figure 14.1  Cogeneration Electrical Output Performance During One Year ............... 14-5 
Figure 14.2  Net Benefits versus Number of Annual Demand Response Events 

(without emergency generator) ................................................................. 14-6 
Figure 14.3  Net Benefits versus Number of Annual Demand Response Events 

(with emergency generator) ...................................................................... 14-7 
Figure 15.1  Potential Array Locations: RWCF ............................................................. 15-2 
Figure 15.2  Delta Water Supply Project: Potential PV Cell Sites ................................. 15-5 
Figure 16.1  Regional Map Showing the Meteorological Stations, RWCF, and 

DWSP Study Areas .................................................................................. 16-2 
Figure 16.2  Potential Wind Turbine Locations at the RWCF Site ................................ 16-4 
Figure 16.3  Potential Wind Turbine Locations at the DWSP Site ................................ 16-4 
Figure 16.4  Comparative Bird Kills Resulting From Various Human Activities ............ 16-6 
Figure 16.5  Rendering of a Wind Turbine at the RWCF Site ....................................... 16-7 
Figure 19.1  CIP Plan Overview.................................................................................. 19-11 
Figure 19.2  Main Plant Improvements ....................................................................... 19-12 
Figure 19.3  Tertiary Plant Improvements ................................................................... 19-13 
Figure 19.4  Recommended Process Flow Diagram .................................................. 19-14 
Figure 19.5  Recommended Implementation Schedule .............................................. 19-15 
 
 



August 2011 ES-1 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

City of Stockton 

EXECUTIVE SUMMARY 

DESCRIPTION OF THE REGIONAL WASTEWATER CONTROL 
FACILITY 

The City of Stockton (City), located in San Joaquin County, owns and operates its 
wastewater collection, treatment and disposal system. Through the Stockton Municipal 
Utilities Department (MUD), the City provides wastewater services to customers within the 
City boundaries, the Port of Stockton, and surrounding urbanized county areas. Wastewater 
treatment is provided at the Regional Wastewater Control Facility (RWCF), located adjacent 
to the San Joaquin River (SJR).  

A diagram of the current RWCF treatment processes is shown in Figure ES.1. Wastewater 
treatment is provided in four basic steps:  
1. Preliminary treatment: coarse screening to remove debris, and settling to remove 

grit (such as sand, rocks and other granular materials) to reduce wear on 
downstream equipment and prevent accumulation of grit in other process tanks. 

2. Primary treatment: settling to remove a portion of the solids and organic matter. 
3. Secondary treatment: biological reduction of organics and further removal of 

suspended solids from the primary effluent. 
4. Tertiary treatment: biological reduction of ammonia, algae removal, filtration, and 

disinfection of the treated effluent prior to discharge to the SJR.  

Solids are removed from the liquid stream by the primary and secondary treatment 
processes. The solids are processed further in  three stages. First, the solids are stabilized 
in anaerobic digesters, which biologically reduce the organic content and volume of the 
solids. The water content of the digested solids is then reduced by passing them through 
belt filter presses. In the third step, the dewatered solids are trucked to an off-site landfill for 
final disposal. 

The digesters also produce biogas (methane) as a byproduct of the biological process. The 
City’s on-site cogeneration facility utilizes the biogas to produce electricity and heat for the 
RWCF. The cogeneration system currently produces one-third of the total power demands 
by utilizing biogas. Waste heat from the engines is used to heat the digesters. 

PURPOSE OF THE NEW CAPITAL IMPROVEMENT PLAN 

The most recent master plan for the RWCF was completed in 1999. Three major areas 
were addressed by the plan: expansion of treatment capacity to serve population growth, 
major process improvements to comply with anticipated discharge permit requirements, and 
improvements to the existing treatment facilities to maintain treatment reliability. 



Sludge Sludge
Raw 

Wastewater
Headworks

Secondary 
Clarifiers

Secondary 
Biotowers

Sludge Sludge

Sludge

Primary
Clarifiers

Raw 
Sewage
Pump 
Station

Biotower
Pump
Station

Secondary
Effluent
Pump 
Station

Preliminary
Treatment

Primary
Treatment

Secondary
Treatment

Tertiary
Treatment

Solids
Treatment

Sludge 
Lagoon

Belt Filter 
Press

Engine
Generators

Disposal 
To Landfill

Anaerobic 
Digesters

Digester Gas

Gravity Belt 
Thickeners

stk411f47-8581.ai   rev 4/18/11

Ponds Wetlands

Figure ES.1
EXISTING RWCF PROCESS FLOW DIAGRAM

CAPITAL IMPROVEMENT AND ENERGY MANAGEMENT PLAN
CITY OF STOCKTON

Gravity 
Thickeners

Nitrifying
Biotower 

Pump
Station

Raw
Water
Pump 
Station

Filtered 
Water
Pump 
Station

Electricity

Heat

Nitrifying
Biotowers

Dissolved 
Air 

Flotation

Tertiary
Filters

Chlorine 
Contact
Basin

To
River



August 2011 ES-3 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

Implementation of the 1999 master plan was postponed while the City considered the 
feasibility of outsourcing operations and maintenance for the RWCF. In 2003, the City 
elected to outsource operations of the RWCF and contracted with CH2MHill/OMI (OMI) for 
that purpose. Terms of the contract included operations and maintenance of the facilities 
and construction of RWCF improvements. OMI completed the improvements during the 
following five-year period. Then, in 2008, the City and OMI agreed to terminate the contract, 
and the City took back operation and maintenance of the RWCF. 

Since resuming operation the City has been faced with a number of challenges. Some 
aging facilities still remain to be repaired or replaced, and some treatment process units are 
inefficient. Additionally, the most recent improvements did not address the likelihood of 
future discharge requirements and air permit limits. Major improvements to the RWCF 
would be required if more restrictive limits were adopted by the regulatory agencies.   

To address these challenges, the City commissioned the Capital Improvement and Energy 
Management Plan (CIP). The primary goal of the plan is to identify, budget, and prioritize 
necessary improvements at the RWCF through the year 2035. The secondary objective is 
to identify energy development projects that will reduce energy costs and provide reliable 
renewable energy alternatives to the current utility provider. 

CONDITION OF THE EXISTING RWCF  

The original primary and secondary facilities for the RWCF were constructed in 1948. 
Secondary biotowers and secondary clarifiers were added in 1972, followed by the addition 
of tertiary facilities in 1976. The most recent upgrade was completed in 2007 under the OMI 
contract. 

The condition assessment performed for this plan indicates that although many of the 
structures and equipment are beyond their typical life expectancies, most can be 
rehabilitated to provide reliable service through build out in 2035. However, some structures 
and process equipment are now obsolete and need to be replaced with technologies that 
are more effective. 

REHABILITATION VERSUS CONSTRUCTION OF NEW FACILITIES 

Given the advanced age of many of the RWCF facilities and the potential for more 
restrictive discharge permit limitations in the future, it would be reasonable to expect that 
replacing the preliminary and secondary treatment facilities with new facilities would be a 
viable approach. However, an evaluation performed for the CIP demonstrated that retaining 
the existing facilities is actually more economical than constructing new treatment facilities. 
Based on this evaluation, the recommended approach is to rehabilitate most of the existing 
facilities while replacing facilities that are obsolete.  



August 2011 ES-4 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

Major rehabilitation/replacement projects in the CIP include: 
 Headworks – new screens and grit removal system, new ground floor and building. 
 Secondary Biotowers – replace media, distributor arms, ventilation system, and 

structural/seismic upgrades. 
 Secondary Effluent PS – expand pumping capacity. 
 Cold weather nitrifying biotower supply system – improve ammonia removal during 

extreme cold weather. 
 Solids Dewatering – replace with new, more efficient, dewatering system. 
 Anaerobic Digesters – rehabilitate Digesters A, B, and C, including new heating and 

mixing systems. 
 Support Facilities – improve/expand operations support facilities. 

In addition, several opportunities were identified to reduce or eliminate unnecessary 
treatment processes: 
 Ammonia Removal – Reroute flow through nitrifying biotowers prior to wetlands 

treatment to achieve full ammonia removal in the biotowers rather than removing 
ammonia in the wetlands and the biotowers.  

 Sludge Thickening – Thicken primary sludge in the primary clarifiers rather than using 
gravity thickeners and the gravity belt thickeners. This allows the oldest gravity 
thickener to be demolished. 

 Sludge Transfer – Pump digested sludge directly to the solids dewatering system 
instead of pumping sludge to the dewatering system from the sludge lagoons with a 
dredge pump. 

ALLOWANCES FOR FUTURE CITY GROWTH 

Population projections presented in the CIP indicate that growth will be significantly less 
than estimated in the 1999 master plan. Wastewater flows have dropped during the current 
economic recession, and it is anticipated that it will take several years before wastewater 
flows begin to increase. The new flow projection (see Figure ES.2) for the current CIP 
indicates that wastewater flow in 2035 will reach 49.3 million gallons per day (mgd). The 
current permitted capacity of the RWCF is 55 mgd.  

As shown in Figures ES.3 and ES.4, the CIP projects will increase the reliable capacity of 
the liquid and solid treatment process close to the permitted RWCF capacity of 55 mgd. 
These projects will improve reliability in treating existing and projected flows. No other 
major treatment capacity expansions are anticipated for the next 24 years.  

  



stk411f50-8581.ai  rev 4/18/11

Maximum Month Flow

Average Annual Flow

0

10

20

30

40

50

60

2005 2010 2015 2020 2025 2030 2035

Fl
ow

, m
g

d

Year

RWCF Permitted Average Flow Capacity = 55 mgd

Actual 
Flows

0.0%
WW
Rate
Study

1.0%
WW
Rate
Study

2.5%
General 

Plan

0.5%
WW
Rate
Study

Figure ES.2
INFLUENT FLOW PROJECTIONS

CAPITAL IMPROVEMENT AND ENERGY MANAGEMENT PLAN
CITY OF STOCKTON



stk711f2-8581.ai

Figure ES.3
LIQUID STREAM CAPACITY SUMMARY

CAPITAL IMPROVEMENT AND
ENERGY MANAGEMENT PLAN

CITY OF STOCKTON

0

10

20

30

40

50

60

70

80

90

100

110

120

130

140

150

Headworks
(Bar Screens, 

Grit Basins, Raw
Sewage Pumping)(3)*

Primary
Clarifiers

Secondary
Biotowers

Secondary
Clarifiers(5)

Secondary
Effluent

Pumping*

Oxidation
Ponds

Nitrifying
Biotowers(6)

Dissolved Air
Flotation

Thickeners

Tertiary
Filters

Chlorine
Contact
Basin

Tr
ea

tm
en

t C
ap

ac
ity

, m
gd

Note 4

Current Firm Capacity (Largest Unit Out of Service)(1)

LEGEND

Firm Capacity after CIP Improvements (Largest Unit Out of Service)(1,2)

Current Average Annual Flow (31.9 mgd)

Buildout Average Annual Flow (49.3 mgd)

Current Peak Hourly Wet Weather Flow (105 mgd)

Buildout Peak Hourly Wet Weather Flow (121.7 mgd)

NOTES:
1. Capacities are shown with largest unit out of service except for secondary clarifiers, oxidation ponds, and chlorine contact 

basins which are shown with all units in service.
2. Table 4.25 presents the recommended CIP projects required to achieve the capacity shown.
3. Headworks capacity is limited by the bar screens and raw sewage pumping. Refer to Table 4.25 for the capacity of each 

headworks component.
4. The secondary biotowers are hydraulically limited to 47 mgd. The recommended CIP projects include relieving the 

hydraulic bottleneck in the secondary biotowers.
5. Secondary clarifier capacity is shown with all units in service. The current firm capacity is 33 mgd and the firm capacity 

after CIP improvements is 44 mgd. However,  operation with the largest unit out of service is anticipated to be infrequent 
and will have minimal impact on overall treatment plant performance.

6. Nitrifying biotower current firm capacity ranges from 9 to 16 mgd for a temperature range of 7° to 10° C. Capacity after CIP 
improvements is based on three biotowers in operation at 10° C.

* Capacity rating based on peak hourly wet weather flow.



stk711f3-8581.ai

Figure ES.4
SOLID STREAM CAPACITY SUMMARY

CAPITAL IMPROVEMENT AND
ENERGY MANAGEMENT PLAN

CITY OF STOCKTON

0

10

20

30

40

50

60

70

80

90

100

110

Gravity Thickeners Gravity Belt Thickeners(2) Anaerobic Digesters Dewatering

Tr
ea

tm
en

t C
ap

ac
ity

, m
gd

Note 1

LEGEND

Current Firm Capacity (Largest Unit Out of Service)

Firm Capacity after CIP Improvements (Largest Unit Out of Service)

Current Average Annual Flow (31.9 mgd)

Buildout Average Annual Flow (49.3 mgd)

NOTES:
1. Thickener capacities increase because secondary sludge only will be thickened; 

whereas both primary sludge and secondary sludge are currently thickened. 
2. Gravity belt thickeners provide additional redundancy to the gravity thickeners 

and therefore do not need to provide complete firm capacity for the current and 
buildout flows.



 

August 2011 ES-8 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

PLANNING FOR POTENTIAL DISCHARGE PERMIT CHANGES 

Effluent discharges to the SJR are regulated by a permit issued by the California Regional 
Water Quality Control Board (RWQCB) under the National Pollutant Discharge Elimination 
System (NPDES) permit program. The RWCF is currently operating under its 2008 permit. 
The RWQCB typically renews the discharge permit every 5 years. The goal of the CIP is to 
provide a plan to comply with existing permit conditions more reliably, as well as identify 
facilities that will be required to meet potential future requirements. Limits that are more 
restrictive may be included in the next permit renewal. Key effluent constituents that may be 
more strictly regulated include nitrogen, chlorine disinfection byproducts, and salinity. 

Nitrogen 

Effluent limits for total nitrogen (typically set at 10 mg/L-N) have become increasingly 
common for wastewater treatment facilities discharging to water bodies in the Central 
Valley. The CIP includes recommendations to address potential future nitrogen limits for the 
RWCF effluent. The recommended strategy to meet these potential limits is to modify the 
flow pattern of the existing treatment processes. With this modification, nitrogen, in the form 
of nitrate, can be removed through natural processes inherent in the wetlands. The wetland 
modification would be made before the RWQCB promulgates more restrictive permit limits. 
This would allow time for the city to test the nitrogen removal performance of the wetlands. 
Performance data from the wetlands tests would be used to set the standards for future 
nitrogen limits. If the tests prove successful, the RWQCB would have the basis to establish 
less restrictive effluent limits, resulting in substantially lower costs to the City. The City has 
already taken the first steps by meeting with the RWQCB staff to propose this concept. The 
initial response from the RWQCB was favorable. 

Chlorine Disinfection Byproducts 

Chlorine gas is used for effluent disinfection at the RWCF. When chlorine is added to the 
effluent, it reacts with residual organic compounds in the water to form disinfection 
byproducts (e.g. trihalomethanes, or THMs). THMs are carcinogenic at low concentrations 
in drinking water. Because the receiving water in the SJR has been designated by the State 
as a potential municipal water supply, the City’s wastewater discharge permit imposes limits 
on THMs. THM limits in the current permit were calculated by the RWQCB by including a 
dilution credit for the flow in the river. However, the application of dilution credits was 
protested by third parties on the basis that the methods used to estimate dilution credits 
were not representative of the actual flow conditions in the river. The protest is under 
consideration by the RWQCB, but there is no definitive schedule as to when a final ruling 
will be made. If the protest is upheld, the dilution credit would be eliminated, and the THM 
limits would lower to very low levels that cannot be met with a chlorine-based disinfection 
system. Under these circumstances, the City would need to discontinue chlorination and 
add a non-chlorine based disinfection system, such as ultra violet (UV) light disinfection. 



 

August 2011 ES-9 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

Salinity 

The 2008 discharge permit for the RWCF established a performance-based annual average 
limit for electrical conductivity (EC) of 1,300 micro mhos per centimeter (µmho/cm). Current 
effluent salinity levels are within the permitted limits. Daily salinity levels from 2007 through 
2009, ranged from 600 to 1,250 µmho/cm. Annual averages ranged between 1,040 to 
1,090 µmhos/cm. Third parties have protested the salinity limits, contending that the limits 
did not comply with the Bay Delta Plan South Delta Objectives. The plan objectives have 
limits of 700 µmhos/cm (April through August) and 1,000 µmhos/cm (September through 
March), both of which are lower than the current salinity concentrations in the City’s 
effluent. The State Water Resources Control Board (SWRCB) is in the process of reviewing 
salinity objectives. The state board has not established a timetable for the review, and there 
has been no indication as to what the future salinity limits might be. In response to a recent 
court decision regarding the salinity limits, the RWQCB is considering adopting a policy that 
would allow the RWQCB to grant a variance to the City if compliance with the future salinity 
limits is infeasible.   

Considering these uncertainties, the recommended strategy for addressing salinity limits 
includes: 

1. Continue working with regulatory agencies to find regional solutions and to adopt 
reasonable limits based on ongoing studies and research. 

2. Increase usage of surface water municipal supplies to reduce salinity in the raw 
wastewater entering the plant. The City is already addressing this strategy with its 
Delta Surface Water Treatment Facility, currently under construction. The Delta 
[...]
 2A.11 Sludge Lagoons Demolition C Modify to be used for digester cleaning 
and FOG receiving station $0.19  

 2A.12 Fats, Oils, and Grease (FOG) 
Receiving Station F Add a FOG receiving station $0.97  

 2A.13 Cogeneration - Gas Dryer F Add gas dryer for existing engines $0.56  

 2A.14 Main Plant City Capital 
Improvement Plan (CIP) Projects B Miscellaneous projects identified in the 

Main Plant on the City CIP $5.15  

 2A.15 Secondary Effluent Pump Station 
(SEPS) Project 1 D Add fourth pump to existing SEPS #1 for 

firm peak hour capacity $0.27  

 2A.16 Energy Efficiency Measures F Implement plant-wide recommended 
energy efficiency measures $0.30  

 2A.17 Energy Management System F Install energy management system $0.07  

 2A.18 Primary Clarifiers B Structural improvements and conversion 
of square clarifiers to round clarifiers $2.46  

Total Phase 2A $81.99 

Phase 2B – 
Tertiary Plant 
Near-Term 

Improvements 

2B.1 Wetlands Rehabilitation & 
Reconfiguration D 

Reconfigure flow to use wetlands for 
operational flexibility and future 
denitrification 

$7.33 

 

 2B.2 Third Nitrifying Biotower D Add third NBT for ammonia removal, 
including lift station $17.76  

 
2B.3 Dissolved Air Flotation Units 

Rehabilitation B 
Concrete rehab, reinforced concrete pipe 
(RCP) lining, replace pressurization 
systems  

$6.17 
 



A
ugust 2011 

E
S

-19 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

 

 

Table ES.2 Recommended Capital Improvement Projects – Immediate and Near-Term (Continued) 
 Capital Improvement and Energy Management Plan 
 City of Stockton 

Recommended Improvement Projects 

Estimated 
Capital Costs 

($M)(1) 

Total Capital 
Cost Per 

Phase ($M) 

Phase 
Project 

No. Process Area 

Purpose 
Category

Project Description   
 

2B.4 Tertiary Filters Rehabilitation B 

Concrete repair, handrail, replace filter 
programmable logic controllers (PLCs), 
miscellaneous piping and equipment 
replacement 

$3.11 

 

 
2B.5 Tertiary Plant City CIP Projects B Miscellaneous projects identified in the 

Tertiary Plant on the City CIP $1.71 
 

 
2B.6 Oxidation Ponds B (Pond Cleaning Already Included in City 

Projects) $3.83 
 

Total Phase 2B $39.91 
Phase 2C – 
Operations 

Support 
Facilities  

2C.1 Administration Building Expansion E Refurbish existing building $2.68 

 

 2C.2 Laboratory Building E New laboratory building $3.19  

 2C.3 Maintenance and Collection 
Building Expansion E Expand existing maintenance and 

collection building $1.15  

 2C.4 Operations Building 
Improvements E Refurbish existing building $1.09  

 2C.5 Tertiary Support Building 
Improvements E Refurbish existing building $0.06  

Total Phase 2C $8.17 

Total Phase 2 $130.05 

Total Immediate and Near-Term Projects (Phases 1 and 2) $139.03 

Note: 
(1)  Based on March 2011 dollars (ENR 10,151) 

Purpose Category Legend 
A – Health and Safety  
B – Rehabilitate Facilities 
C – Replace/Eliminate Obsolete Facilities 

 
D – Permit Compliance 
E – Operation Support 
F – Energy Project 



 

August 2011 ES-20 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

 
 
 
 
 
 
 
Table ES.3 Immediate and Near-Term CIP Projects by Purpose Category 

Capital Improvement and Energy Management Plan 
City of Stockton 

Category Project Cost ($M) Percent 

A – Health and Safety 3.0 2.2% 
B – Rehabilitate Aging Facilities 81.9 58.9% 
C – Replace/Eliminate Obsolete Facilities 9.0 6.4% 
D – Permit Compliance 34.8 25.0% 
E – Operations Support Facilities 8.4 6.1% 
F – Energy Projects 1.9 1.4% 
  



stk711f7-8581.ai

A - Health and Safety, 2% 

B - Rehabilitate
Aging Facilities, 59% 

C - Replace/Eliminate
Obsolete Facilities, 6%

D - Permit 
Compliance, 25%

E - Operations Support
Facilities, 6% 

F - Energy Projects,1% 

Figure ES.8
CIP BREAKDOWN BY CATEGORY

CAPITAL IMPROVEMENT AND ENERGY MANAGEMENT PLAN
CITY OF STOCKTON



 

August 2011 ES-22 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/ES (Final) 

Table ES.4 Recommended Capital Improvement Projects – Contingency for Future Projects  
Capital Improvement and Energy Management Plan 
City of Stockton 

Recommended Improvement Projects 
Estimated 

Capital Costs 
($M)(1) 

Total Capital 
Cost Per 

Phase ($M) Phase 
Project 

No. Process Area Project Description 

Long-Term 
Projects 

1 Primary Clarifiers Covers and Odor Control if current odor 
control measures are not sufficient 

$5.28  

 2 Primary Clarifiers 9 & 10 Add primary clarifiers 9 & 10 if triggered by 
growth 

$5.97  

 3 Fourth Nitrifying Biotower Add fourth NBT for ammonia removal, if 
necessary 

$15.70  

 4 Abandoned Rock Filters  Convert one rock filter to soil bed biofilter and 
demolish other two rock filters 

$3.17  

Total $30.12 

Future Permit 
Compliance 
Projects 

1 Cogeneration – Selective 
Catalytic Reduction (SCR) 
for Existing Engines 

Add SCR for existing engines $1.68  

 2 Tertiary Filters for 
Denitrification 

Conversion to denitrification filters if lower 
nitrate limits are imposed in the future 

$18.38  

 3 Non-Chlorine Disinfection Abandon chlorine and replace with ultraviolet 
light (UV) disinfection if dilution is removed in 
future discharge permits 

$31.61  

Total $51.67 

Total Future Projects $81.79 

Note:  
(1) Based on March 2011 dollars (ENR 10,151). 
 



Task Name
Year

Phase 1 - Immediate Projects

Design
Bid/Award Contract
Construction

Phase 2 - Near-Term Projects

Bid Package 2A - Main Plant
Design
Bid/Award Contract
Construction

Bid Package 2B - Tertiary Plant
Design
Bid/Award Contract
Construction

Bid Package 2C - Operations Support Facilities
Design
Bid/Award Contract
Construction

Long-Term Projects

Design
Bid/Award Contract
Construction

Future NPDES Permit Compliance Projects

NPDES Permit Renewal Adoption 
Wetlands Denitrification Studies
Design
Bid/Award contract
Construction
Assumed Compliance Date (10 years from Adoption of 2013 Permit)

2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024

Figure ES.9
RECOMMENDED IMPLEMENTATION SCHEDULE

CAPITAL IMPROVEMENT AND ENERGY MANAGEMENT PLAN
CITY OF STOCKTON

stk711f8-8581.ai

October 2023

October 2013 NPDES Permit Renewal



August 2011 1-1 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/01 (Final) 

Chapter 1 

INTRODUCTION 

1.1 PURPOSE 
In 2010, the City of Stockton commissioned the Capital Improvement and Energy 
Management Plan to provide a strategy for planning and implementing improvement 
projects for the Regional Wastewater Control Facility (RWCF). The plan consists of two 
parts: the capital improvement plan (CIP), which focuses on the wastewater treatment 
facilities improvements; and the energy management plan, which provides an approach for 
developing energy sources and improving energy efficiency at the RWCF. 

The goals of the RWCF Capital Improvements and Energy Management Plan include: 

• Identify projects to replace or rehabilitate aging treatment facilities.  

• Identify opportunities to reduce or eliminate unnecessary treatment processes to 
streamline operations. 

• Develop an orderly plan to comply with anticipated and potential new effluent 
discharge requirements. 

• Provide improved operations support facilities for increased efficiency and improved 
worker morale. 

• Prepare a comprehensive CIP that reflects the priorities and funding capacity of the 
City.  

• Develop an integrated energy program to improve efficiency and to produce 
additional power to reduce reliance on the external energy providers. 

1.2 BACKGROUND 
Two previous master plans for the RWCF were prepared – one by Metcalf and Eddy in 
1987 and the other by the joint venture of Parsons Engineering Science and Carollo 
Engineers in 1999. The 1999 Master Plan was prepared to address three major areas: 
expansion to serve population growth, major process improvements to comply with more 
stringent discharge permit requirements, and improvements to the existing treatment 
facilities to maintain treatment reliability. Recommendations from the plan included reliability 
improvements for most of the unit processes and an expansion of the solids processing 
facilities. Several alternatives to meet new effluent discharge requirements for ammonia 
and dissolved oxygen were also evaluated. Because the effluent discharge requirements 
were not yet finalized, recommendations to meet the future discharge limits were not 
included in the 1999 Master Plan. 



August 2011 1-2 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/01 (Final) 

Capital improvement products that were recommended in the 1999 Master Plan include: 

• Nitrification and Disinfection Upgrades: Discharge permit requirements adopted in 
the late 1990s required removal of ammonia (i.e. nitrification) and an upgrade to the 
disinfection system.  

Current Status: The nitrification facilities are partially completed. Further 
modifications and additions will be required. 

• Influent Pump Station Upgrade: The first phase included new variable frequency 
drives to increase influent pumping capacity to 48 million gallons per day (mgd) and 
a peak hour wet weather flow of 85 mgd. The second phase was to increase 
pumping capacity to 55 mgd, with the corresponding peak flow capacity of 130 mgd.  

Current Status: Partially completed. 

• Rehabilitation of Biotowers: Recommendations included new motorized distributor 
arms and the replacement of air supply fans and piping.  

Current Status: These improvements have not been implemented. 

• New Biotower Pump Station: A new pump station was recommended as part of the 
48 mgd expansion phase. 

Current Status: Completed. 

• Pond Rehabilitation: Recommendations included removal of accumulated solids 
from Pond 1 and piping changes to route the algae float solids from the dissolved 
aeration flotation thickeners (DAFTs) to the anaerobic digesters. The pond has 
since been dredged, but the algae float continues to be discharged to the oxidation 
ponds for disposal. Additional recommendations included improvements to meet 
Division of Dam Safety (DODS) requirements. 

Current Status: Not completed. 

• Primary Sludge Thickening Improvements for Seasonal Cannery Loads: Due to the 
uncertain future for canneries at the time, a provisional recommendation was to 
install ferric chloride (a coagulant) dosing system to improve primary clarifier 
performance. Since then, the seasonal canneries have significantly reduced or 
eliminated operations in Stockton. 

Current Status: Not completed. 

• Primary Sludge Thickening Improvements for Non-Canning Season: Thickening 
primary sludge in the primary clarifiers prior to pumping the sludge to the anaerobic 
digesters, was recommended. 

Current Status: Not completed. 



August 2011 1-3 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/01 (Final) 

Over the following years, through 2003, the implementation of the Master Plan was put on 
hold. During this period, the City considered the feasibility of outsourcing operation and 
maintenance of  the wastewater treatment facilities. Under this approach, many of the 
recommendations outlined in the draft master plan would be carried out by the successful 
bidder for the contract services. Also during this period, the anticipated new discharge 
permit requirements for the RWCF were adopted by the Regional Board.  

In 2003, the City decided to out source the operations of the RWCF and entered into an 
agreement with CH2M Hill/OMI (OMI). Terms of the contract included requirements to 
improve the RWCF to meet the new discharge requirements.  

Major improvements made by OMI included: 

• Two nitrifying biotowers to remove ammonia. 

• Conversion of Pond 4 from an oxidation pond to constructed wetlands. 

• Addition of gravity belt thickeners to improve thickening of solids from the secondary 
process prior to digestion. 

• A new supervisory control and data acquisition (SCADA) system. 

• New motor-driven distributor arms for the secondary biotowers. 

• Two new dual-media filters to match the existing tertiary filters. 

• Chlorine contact basin modifications to increase capacity. 

• A new utility crossing (bridge) over the San Joaquin River. 

• Odor control facilities for the Headworks. 

Then in 2008, the City and OMI elected to terminate the OMI operations contract and the 
City resumed operation of the RWCF. Since then, the City has been rebuilding its operating 
staff and re-assessing needs for the future. Accordingly, this CIP will identify the 
improvements necessary to increase the reliability of the existing facilities and meet 
anticipated regulatory and growth related needs. 

In addition to the challenges related to the transition from private to public ownership, the 
City is exposed to external drivers that will affect the future of the RWCF. New effluent 
discharge requirements, adopted in 2008, as well as potential future limits, could trigger 
additional major process changes at the RWCF. For example, political pressure to improve 
the impaired Delta ecosystem may result in further tightening of discharge limits, which 
could result in costly improvements. In addition, the current economic recession and water 
conservation efforts have resulted in lost revenue for the City. Lastly, several of the 
reliability improvements recommended in the 1999 Master Plan were not implemented 



August 2011 1-4 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/01 (Final) 

during the privatization phase. These projects will need to be addressed to allow continued 
safe and reliable operation of the RWCF for the next 25 years. 

1.3 CIP SCOPE 
The scope of the Capital Improvement and Energy Management Plan includes the following 
tasks: 

1. Project Initiation: Collaboration with City Staff to develop a plan for the project and 
establish CIP goals. 

2. Collect and Review Existing Information and Data: Obtain historical population, 
flow and load data, current operations and maintenance costs, and review pertinent 
utility data.  

3. Flows and Loads Projections: Evaluate historical plant influent flow and loads, 
industrial flow and load contributions, and determine projections for future flow and 
loads through buildout in the year 2035. 

4. Treatment Capacity Evaluation: Analyze plant operating data and design criteria 
to assess process capacity. 

5. Identify Regulatory/Permit Requirements: Summarize current regulatory 
requirements, identify potential future regulatory and permit requirements, and 
identify CEQA requirements and environmental constraints. 

6. Update the Condition Assessment for the RWCF: Provide an updated condition 
assessment for existing facilities, evaluate major structural concerns, and assess 
key pipelines. 

7. Evaluate Energy Management System and Identify Energy Efficiency 
Measures: Evaluate historical energy demand data, identify and recommend 
energy efficiency measures, and evaluate needs for an energy management 
system. 

8. Identify and Screen RWCF Upgrade Alternatives: Evaluate alternative treatment 
strategies for ammonia and nitrogen removal, develop alternatives for rehabilitating 
existing facilities, and develop alternatives to modify the existing facilities to meet 
future potential discharge requirements.  

9. Evaluate Alternatives to Increase Digester Biogas Production: Evaluate 
alternative digester feedstocks such as fats, oils, and grease, food waste, and algae 
for increasing digester biogas production and on-site energy production. 

10. Evaluate Biogas-Fueled Cogeneration Alternatives: Identify existing 
cogeneration capacity and performance, recommend necessary modifications to the 



August 2011 1-5 
pw://Carollo/Documents/Client/CA/Stockton/8581A00/Deliverables/01 (Final) 

existing cogeneration system, and compare the existing engine cogeneration 
system with a fuel cell cogeneration system.  

11. Evaluate Renewable Energy Alternatives: Evaluate the feasibility of installing 